INSTALLATION INSTRUCTIONSAND PARTSLIST

VEHICLE APPLICATION: MODEL 501510 AND 501511 CONTOURED SPLASH GUARDS

2015 AND NEWER SUBURBANS, TAHOES, AND YUKONS

1. READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED
PARTS (LISTED ON SERVICE PARTS LIST) ARE ON HAND BEFORE STARTING THE
INSTALLATION.

MOUNTING FRONT SPLASH GUARDS: (SEE SHEET #2)
2. INSTALL THE SPLASH GUARDS AS FOLLOWS:

21

22

23

24

REMOVE THREE FACTORY SCREWS THAT HOLD THE FENDER LINER IN PLACE. (ONE OF
THESE SCREWSISNOT REUSED, BUT THE TWO OTHERSAND THE PLASTIC GUARD
WILL REMAIN).

PLACE THE 3/4” RUBBER SPACER (ITEM #5) AT THE TOP HOLE LOCATION BETWEEN THE
FENDER LINER AND THE SPLASH GUARD.

POSITION THE SPLASH GUARD AGAINST THE WHEEL WELL FLANGE AND INSTALL ONE
PAN HEAD SCREW WITH FENDER WASHER (ITEMS #6, 7) THRU THE TOP HOLE, AND THE
TWO FACTORY BOLTSWITH ADDITIONAL FENDER WASHERS (ITEM #7) THRU THE TWO
LOWER HOLES AS SHOWN IN FIG. 1. AND TIGHTEN DOWN.

REPEAT FOR OPPOSITE SIDE

MOUNTING REAR SPLASH GUARDS: (SEE SHEET #3)
3. INSTALL THE SPLASH GUARDS AS FOLLOWS:

31

3.2

3.3

34

35

REMOVE THREE FACTORY SCREWS THAT HOLD THE FENDER LINER IN PLACE. (THESE
SCREWS ARE NOT REUSED, BUT THE PLASTIC GUARD WILL REMAIN).

PLACE TWO /2" RUBBER SPACERS (ITEM #5) BETWEEN THE FENDER LINER AND THE
SPLASH GUARD. PLACE ONE SPACER OVER THE TOP TWO SCREWS (FACING
VERTICALLY) AND PLACE THE SECOND SPACER OVER THE BOTTOM SCREW (FACING
HORIZONTALLY).

POSITION THE SPLASH GUARD AGAINST THE WHEEL WELL FLANGE AND INSTALL
THREE PAN HEAD SCREWS WITH FENDER WASHERS (ITEMS #7, 9) THRU THE THREE
HOLES AS SHOWN IN FIG. 2. LEVEL THE SPLASH GUARD AND TIGHTEN DOWN.

WITH THE SPLASHGUARD LEVELED AND TIGHTENED, DRILL A 5/16" HOLE THROUGH
THE WHEEL WELL FLANGE AND INSTALL THE 1/4"-20 X 1" BUTTON HED SCREW (ITEM
#6), FENDER WASHERS (ITEM #9) AND 1/4”-20 FLANGE NUT (ITEM #8).

REPEAT FOR OPPOSITE SIDE.

TRUCK EQUIPMENT,

(A LUVERNE Company)

1200 E. Birch St. Brandon, SD 57005

552563 SHEET 1 OF 3 18SEP14




SERVICE PARTS LIST

MODEL NO. — 501510

WHEEL WELL LINER

RIGHT HAND G@
LEFT HAND e@

FACTORY SCREWS

fig 1 \

FRONT INSTALLATION FQ
RIGHT (PASSENGER) SIDE SHOWN QNT
ITEM ||PART NO.||QTY DESCRIPTION
1 552553 1 SPLASH GUARD—-MOLDED,12 X 20,GM FULL SUV,RH
2 552554 1 SPLASH GUARD-MOLDED,12 X 20,GM FULL SUV,LH
3 552559 || 1 || INSERT—SPLASH GUARD, SST, GM FULL SUV,RH
4 552560 || 1 || INSERT—SPLASH GUARD, SST, GM FULL SUV,LH
5 552558 2 SPACER — RUBBER, 3/4”
s 107642 || 2 || SCREW — PAN HEAD, 8-15X1.75, SST
7 108521 6 WASHER — FENDER, 1/4 X 1, SST, 18—-8, BZP
8 101370 2 WASHER — FLAT, 281 X 625 X .065, SST

TRUCK EQUIPMENT,
(A LUVERNE Company)

1200 E. Birch S1. Brandon, SD 57005 552563 SHEET 2 OF 3 19SEP14




SERVICE PARTS LIST

MODEL NO. — 501511

WHEEL WELL LINER

USE THIS HOLE FOR
TAHOE /YUKON APPLICATION

RIGHT HAND G@

LEFT HAND e@ ‘ ‘0
AN

fig 2 w \

6. (O

G
’f(/((,,,/

REAR INSTALLATION FQ
RIGHT (PASSENGER) SIDE SHOWN QNT
ITEM ||PART NO.||QTY DESCRIPTION
1 552551 1 SPLASH GUARD—-MOLDED,12 X 20,GM FULL SUV,RH
2 552552 1 SPLASH GUARD-MOLDED,12 X 20,GM FULL SUV,LH
3 552555 || 1 || INSERT—SPLASH GUARD, SST, GM FULL SUV,RH
4 552556 || 1 || INSERT—SPLASH GUARD, SST, GM FULL SUV,LH
5 552557 4 SPACER — RUBBER, 1/2”
s 105543 || 2 || SCREW-BUTTON HEAD, 1/4”-20 X 1.0
7 107642 6 SCREW — PAN HEAD, 8/15}(1.75, SST
8 102366 2 NUT, FLG, HEX, 1/4720, SST
9 108521 10 WASHER — FENDER, 1/4 X 1, SST, 18—-8, BZP
10 101370 6 WASHER — FLAT, 281 X .625 X .065, SST

TRUCK EQUIPMENT,
(A LUVERNE Company)

1200 E. Birch S1. Brandon, SD 57005 552563 SHEET 3 OF 3 19SEP14




